=== -7

MITSUBISHI MINI ROTOR

it X
A Y

IC="I" I Xk
PARTS LIST

(1976-7)
I SEN)

e

—REIRKEt
MITSUBISHI

HEAVY INDUSTRIES. LTD.




= S

ENG'NE ..........................................................................................

Xy 7LE2 FELT

CAR BU R ETTOR ASS'Y ...............................................................

Va4 R4—% 77

RECO'L STARTER ASS'Y ..........................................................

Remarks on This Parts L ist

This parts list includes all parts for the Mitsubishi Mini
Rotor Model CT120.

The figures in the drawings are the item numbers which are
at the left side of the list as index number.

The drawings are showing exploded condition as well show-
ing the sequence of reassembling the exploded parts to an
original assembly.

When ordering parts, please indicate the Parts number and
name clearly and apply to the nearest agent or dealer in
your territory.




L25L-2-05

E 3P
ENGINE







a S S e

ENGINE F25L-2-05
RiiES B &% B S & £ # ﬂNoﬁf ] *
No. Parts No. Parts Name Req'd Remarks
V&= 2AFY Ly
1 114(2(5 SPRING, return 1
Ty
2 114/3|3 WASHER 1
FARELR R4S
3 14|74 PIPE, distance 1
N
4 114|7(5 SHIM req'd
Fw b
5 4/1/6|8 NUT 1 | control plate
FLy F54
6 112({2|3 PLUG, oil drain 1
FAN 245 I35 Ry
7 4|7|8|4 PACKING, oil filler plug 1
Ky Z2 ZARF 10X12
8 5|6/9|0 SPANNER, box 10 x 12 1
ol R L engine body
9 5|7|1416 BEARING, ball 2 | #6204
AR—=4 F5H
10 5(9/8(9 PLUG, spark 1
dvba— oy K
11 8(0|6|7 ROD, control 1
HNF RSy
12 8|0|7|6 SPRING, governor 1
T RF 4T ATV 2
13 8/0/8|2 SCREW, adjusting 1 | control lever
FAN 245 F5¥
14 8(4/2(9 PLUG, oil filler 1
v
15 8/5/4/4 PIN 1 | crank shaft
FI4k4—V Fub
16 112|3]1 NUT, flywheel 1
Lo B
17 1/2|3|8 PIN, knock 2 | engine body
Eo—) F.—7F
18 114/9/4) x| x TUBE, vinyl 1
FTIFa¥ Fl—b
19 114(9|6 PLATE, amature 1
A=y ey aqn
20 114[9(8|A COIL, ignition 1
24 H$FE—F 2FY 5
21 115/0/4 SPRING, coil support 1




RHES B & E S # ) % # ‘HNO!’K ] %
No. Parts No. Parts Name Req'd Remarks
LT g
22 15|06 CONDENSER 1
Ja8k F—h -
23 115(110 COVER, contact breaker 1
a4+ AL
24 16011 CAM, contact 1
avysr Fv—an
25 115(1 |2 BREAKER, contact 1
o— EAF—U T4y
26 115(18 WIRE, low voltage 1
XY By
27 118/0{2|B PIN, piston 1
BERby Er RFaT Yoo
28 118|0/3|B SNAP RING, piston pin 2
N F RFYLT
29 118|128 SPRING, valve 2
N7 RFYVT N F—
30 1(8(2(9 RETAINER, valve spring 2
nyd ¥
31 1(8(3(0 PIN, valve 2
F A —w epgine body 1
32 1/8]4]s OIL SEAL 2 | ¥0ms
L) E Ay B FEvk
33 18|73 ]A BOLT, cylinder head 2
EAF(S.T.D)
34 1]9(0|0 PISTON (S.T.D) 1
YAbr Y% +5F(S.T.D)
35 119|019 RING SET, piston (S.T.D.) 1
*yo s FTRLTY
36 1(9[8(3 CAP ASS'Y 1
7T Ar—
37 1(9(9(0 COVER, muffler 1
V=i £y b
38 2(1/9/0|D TOOL SET 1
FA40
39 2|12(0|2 OIL PAN 1
LAk FELTY
40 2(2/10|3 ELEMENT ASS'Y 1
Ny F v
a1 2(2|10)4 PACKING 1
A= F=f
42 212|0(6 PLATE, caution 1 | air cleaner




RS s wE % # & % ¥ ﬂNoﬁ i *
No. Parts No. Parts Name Req’h Remarks

arys

43 2\1212|7 CLIP 2
Eatr (0.8) A B € D

44 2\12(6|1|Al~ PISTON (O.S) 1 | 0.250.600.75 1.00
¥aby Yr¥ 9k (0.8) A B C D

45 2\2(6]2 A~ RING SET, piston (0.5) 1 | 0.250.500.75 1.00
HeZ R RF 21

46 2(219/4 SPANNER, box 21 1
d—4hH FL—F

47 2|6(6(5 PLATE, name 1 cowling
AT 4

48 216|7|7| x| x PACKING 1 | fuel cock
7 43

49 216{7 |7 |x|x FILTER 1 fuel cock
By

50 2|6(7|7|x|x cuP 1| fuel cock
V¥ Fub

51 5(6|7|7[x|x NUT, ring 1 | fuel cock
ZaXiy A9 FELTY

52 2161719 COCK ASSY, fuel 1
F

53 2|7|3|4 NUT 2 | governor lever
$4F Fr—F

54 2|8|0/9 PLATE, side 1
AYY

55 2(9|3|7 SCREW 3 | muffler cover
F—&H FL—F

56 2|9|6|2 PLATE, name 1
AZYa FFAN

57 3|0(7{7 DRIVER, screw 1
avbe—v Fr—k LT

58 3|2(1\|7 PLATE ASSY, control 1
avbka—= — 7T

59 410(2|1 LEVER ASSY, control 1
A8y K Fb

60 4|10/2|5 BOLT, stud 1
Ju¥ By

61 4(0/9{1|A PIN, knock 1
Z bL—F

62 4/8/2|0 STRAINER 1
A28 12X14

63 0{2|5]|9 SPANNER 12 x 14 1




RiEs B8 % % 5 & # # ‘ﬂNﬂaa
No. Parts No. Parts Name Reg"d Remarks

Fp Tl Ry F

64 3|0/0|2 PACKING, carburetor 1
e—F Avvav—#%

65 3|0/0(3 INSULATER, heat 1
Fa—¥ T3yt

66 3|0/0(6 BRAKET, choke 1
T —F 4T

67 3|0(3|0 TUBE, breather 1 | air cleaner
Ty PU—F F.TY

68 3/0|3(1|B CLEANER ASS'Y, air 1
AR i)

69 3[{0(3|3 SPACER 1
AR

70 3{0|3(4 PACKING 2
Fa—% ByF

71 3|0({3(9 ROD, choke 1
H2y b

72 3[1[3]3 TAPPET 2
R A

73 3|5|0{6 VALVE, inlet 1
TEJ—R b NTF

74 3/5/0|7 VALVE, exhaust 1
A-F N

75 3|5/0|9 GROMMET 1
Nudr £y b

76 3|5|1]4 PACKING SET 1
AF V5 4% vy F 727

77 3(5/3|0|A ROD ASS'Y connecting 1
AFFF4T v R Tuyiy

78 3/5(3|2 WASHER, connecting rod 1
VAS il Fop N Pii—

79 3|5134 COVER, valve chamber 1
N F Foprt B— Ry E

80 3|5 3|6 PACKING valve chamber cover 1
HRF Y4+ 7T

81 3(5(4/1 WEIGHT ASS'Y, governor 1
Hrsy RZ2F AY—F

82 3/5/4[4 SLEEVE, governor thrust 1
LYLF Ay K

83 3/5/4|6 HEAD, cylinder 1
HAr 9 b b

84 3/5|4|7 GASKET SET 1




RHiES 58 & = B & £ # ﬁNoﬁ th *
No. Parts No. Parts Name Req’d Remarks
A Lert—
856 351419 LEVER, governor 1
HriF wy7b FTRRZTY
86 3|5/5/0 SHAFT ASS'Y, governor 1
¥y FLE FRLTY
87 3/5|6(0|C CARBURETOR ASS'Y 1 |BV181-12=24
A%y F b engine body
88 3|5(8|1 BOLT, stud 2 | (exhaust)
A%y Fa b engine body
89 3|5(8|2 BOLT, stud 2 | (inlet)
oYLy
920 3/5(8 4 COWLING 1
ooy KF— FRLTY
91 3(6/|1|0 BODY ASS'Y engine 1
HA4K Hov—
. 92 3(6(1]1 COVER, side 1
23559 a7 b
93 31613 CRANK SHAFT 1
Y308 LeTbh ¥y
94 31614 GEAR, crank shaft 1
i Xy e7b FTELTY
95 3|6|1/6|B SHAFT ASS'Y cam gear 1
T4k 44— wHFERE FTELTY
96 3|6/2|0 FLYWHEEL MAGNETO ASS'Y 1 MF2-A21K
734k 4 —N
97 36|21 FLYWHEEL 1
Fo
98 3/6|2|9 KEY 1 | crank shaft
Va4 RE—F FeLTY
99 316(3]|0 STARTER ASS'Y recoil 1
FaT AT FrUT)
100 3(6|3|8|A TANK ASS'Y, fuel 1
ArEs carburetor 1
101 316/4[1 CLIP 2 | fuelcock 1
<77
102 3|6]7(3 MUFFLER 1
2= FIT FeoS
103 2|0(0(8 CAP, spark plug 1
W= Ny
104 4/5|5|1 BAG, tobl 1
J\“\_.‘,$-/
M1 1W 14 PACKING 1




RHES ®RE S B & # # ENOH L x
No. Parts No. Parts Name Req’d Remarks
RV b
M2 1(C|0|6|x|0 BOLT, hexagon head 2 | connecting rod
Kb &T oy
M3 1]A[0|5|x|0 BOLT & WASHER 2 | aircleaner
FWh&T v
M4 1]A|0(8(x|0 BOLT & WASHER 2 | tank bracket
Fwb &Iy iy
M5 1|A|0|6|x|0 BOLT & WASHER 1 | recoil pully
EWRED T el
M6 1|A|0|6|x|0 BOLT & WASHER 7 || stmshmmbar
AT a2
M7 1|D[0/4|x|0 SCREW, pan head cross recessed 1 control plate
AT a
M8 1|D(0|4|x|0 SCREW, pan head cross recessed 1 control plate
RS 2 8T iy
M9 1 ]A|0|6|x|0 SCREW & WASHER 4 | recoil starter
A7V a2 &T vy
M10 1]A|0|6|x|0 SCREW & WASHER 3 | amature plate
A5 2&Ty vn
M11 1[D|0[4]|x|0 SCREW & WASHER 1 condenser
ATV 2 kT i
M12 1|D|0|4|x|0 SCREW & WASHER 1 contact breaker
RIV 2 &T oy
M13 1|D|0]4|x|0 SCREW & WASHER 2 | breaker cover
o b muffler 2
M14 1]A|0|6]x|0 NUT, hexagon 4 | carburetor 2
Fo b
M15 1]1A[0|8[x|0 NUT, hexagon 2 | fuel tank
Eo—t Fa—7
M16 2W415]x]1 TUBE, vinyl 1
: Fazik R4S
M17 DlY|0[4[x|3 PIPE, fuel 1
F— 7Y ¥
M18 D (Y|6/9(x/0 BEARING, ball 1 | crank shaft
ol N7y s
M19 11X[6]|2]|x|0 BEARING, ball 1 cam shaft
DPT 4
M20 0P|O|5 RING, retaining E type 2 | governor shaft
Ty g muffler 2
M21 0|H|0|6|x|0 WASHER, plain 4 | carburetor 2
7otk ' contact breaker 1
M22 5/H 04 Ix [0 WASHER, small type 2 | condenser 1 |




i =

RHES e E % 4 & £ # ﬂNoﬁ

No, Parts No. Parts Name Req’d Remarks
Dol

M23 5[H(0|6|x|0 WASHER, small type 1 governor shaft
Tuiy fuel tank 2

M24 5(H/0|8|x|0 WASHER, small type 6 | cvlinder head bolt 4
ANV Dy

M25 0O(R|0|6|x|0 WASHER, spring 2 | carburetor
RV Ty

M26 O(R|0|8(x|0 WASHER, spring 2 | fuel tank
Yy b

mM27 0|D(0|3|x|0 RIVET 3 | dovernor weight
BWbr&Tw iy

M28 0/0(0(3|B BOLT & WASHER 5 | cylinder head
HEWb&Tyire

M29 0|0(1]0(x|x BOLT & WASHER 6 | side cover
Fb&ET o e 1

M30 010111 x|x BOLT & WASHER 1 muffler bracket




23

CARBURETOR ASS'Y

*yTLE FELTY




e TLE FELT
CARBURETOR ASS'Y

RH&ES # B % = ®8 B & & B ¥ w *
No. Parts No. Parts Name Rrgg’}l Remarks
74 Rl REY 4
1 [FIR|4(2]1]|2]1|x|x[0]|0]9 SCREW, idle 1
A2 2 &P w e
2 |[FIR(4|2(1(2|1|x|x|0]1(|2 SCREW & WASHER 1
AF =i K-
3 |F|R|4|2|1|2|1|x|x|0]|1|3 BALL, steel 1
Fa—4% RFNH
4 |F[R[4|2|1(2|1|x|x|0|1 |4 SPRING, choke 1
=—Fn NuT Ry
5 [FIR|4|2(1|2]|1|x[x|0|2]|0 PACKING, neadle valve 1
A7) &Py Ly
6 |FIR|4{2|{1|2|1|x|x|0|3|3 SCREW & WASHER 1 throttle valve
N{ggy b A2
7 |F|R|4|2|{1]|2|1|A x|0|1|5 SCREW, pilot 1
Z—FN a7 FELFY
8 |F|R|5(3|0|0[4|x|x|0|0|4 VALVE ASS'Y needle 1
IR—F Fpr £5F— TELTY
9 [F|R|5[/3[0|0[4|x[x|0|0|5 BODY ASS'Y, float chamber 1
Za—F FernN Ny
10 | F[R[5|3|0|0|4|x|x|0|0|6 PACKING, float chamber 1
HAE g Syxy
11 |F|R|5|3|0/0|4|x|x|0|0|7 PACKING, guide holder 1
e—F FT—4h H
12 | F[R|5/3|0|0|4|x|x[0|0|8 PIN, float arm 1
RAvy b Uy b
13 [F|R[5/3/0/0[4|x|x|0| 1|4 JET, pilot 1
A0y b V2 b ZAFY LN
14 | F|R| 5/ 3|0/0/4|x|x|/ 0|16 SPRING, throttle shaft 1
AFY) T pilot screw 1
15 | F[R| 5/ 3|0/ 0] 4| x| x|0] 1|7 SPRING 2 | idle screw 1
-~} F—A
16 [ F| R[5 3|0|0]4|x[x|0]2|3 ARM, float 1
Zo—h
17 | F{R| 5 3] 0/0[4|x|x|0]|2|4 FLOAT 1
KAy b Tay b 4T
18 | F[R 5 31010 4] x| x|0]2|5 PIPE, pilot jet 1
Agy Tow b
19 | FIR| 5[ 3|0/ 0[4|/A x/0]1|0 JET,main 1
A4y IAEAN
20 | F| R 5/{3|0/0|4|A[x[0]1]1 NOZZLE, main 1
Zay b T
21 | FIR|/6|3/0|0|4/A[xI0[1]2 VALVE, throttle 1




RIES s R E B 5 & £ # B OB om
No.
No. Parts No. Parts Name Req’d Remarks
HAF s
22 3|0(0(4 [A] x HOLDER, guide 1

Zay ki Ly 7 FRLTY

23 3|5|6|0x|x SHAFT ASS'Y, throttle 1
Fa—P7 N7
24 3(5|6(0{x|x VALVE, choke 1

25

Fa—2? Le72b TRLTY

SHAFT ASS’Y, choke




Ya4. Ra4—4 7T

RECOIL STARTER ASS'Y




Va4 RA4—4 7T

RECOIL STARTER ASS'Y

RHiE% ®@mE B % & # # LI
No.
No. Parts No. Parts Name Req’d Remarks
V= FeLTY
1 |F[R|5|3|14]1 [x|x[0|02 REEL ASS'Y 1
g=
2 |F|R[5|3[1]4|1|x|x|0[0|3 ROPE 1
A4 TN AT ¥
3 |F|R[B|3]|1]4]|1|x[x|0|0|4 SPRING, spiral 1
. ATy
4 [FIR|B|3|1]4]1[x|x[0]0]|5 SPRING 1
Na—v AFTYLY
5 |FIR|b|3|1|4|1|x|x|0|0|6 SPRING, return 1
ES47F H—a
6 |F|R|b|3|1|4|1|x|x|0|0|7 PAWL, drive 1
F347 FL—t
7 |F|R|5/3|1|4]1|x|x|0|0(8 PLATE, drive 1
Tyl
8 |F|R|b|3|1|4(1|x|{x|0|0|9 WASHER . 1
B V¥
9 |F[R|5|3(1|4|1|x|x|0[1|0 E RING 1
AV Y
10 |F|R[5]|3|1]|4|3 HANDLE 1
=1 ’

11 |F|R|5|3|6{3 2 PULLEY

—




CHASSIS
Koo b BLK b AN—
BONNET & BELT COVER = -soesreeerrrermmmmini i, 19
T=1) BIK Frizr T
PULLEY & TENSION PULLEY orreereeererrsrrmssmniencinee, 21
FL—4h BIY 7%
FRAME & FENDER .................................................................... 23
bR Eyirar FELTD 1
TRANSMISSION ASS'Y (I) wereeeerrrrrremssrmsnmnsiiintnnssnstnssannss 27
ko Eoiea iy T2 1
TRANSMISSION ASS'Y (II) woeeoerreeersensmmmssssssiteisssstsstsssane s . 31
W= FtFY
TN, ASSIY, imcemsnmsnsnnums voisnnoimmsviens oo ssbs e siss s8R b SR b A seSns Tosmimaieis 35
NeFE TELTY
HANDLE Assfv ............................................................................ 37

—18—




Koo b BN Nb BoN—
BONNET & BELT COVER




Kid s b BIY ~ub

BONNET & BELT COVER

#3/N—

RHES w8 & 5 % & % # ﬂNoﬁ i
No. Parts No. Parts Name Req’d Remarks
Fdvd
1 5|7143 KNOB 2
2RI T
2 61257 SPRING 2 M7-314
vk HAE A
3 6(3)19|A GUIDE A, belt 1 M54-822
Ak HAE B
4 63119 (B GUIDE B, belt 1 M54-822
I A
5 6(3[26 LABEL A 1
SN C
6 61327 LABEL C 1 | france
Poylial FN—
Fi - 1713 RUBBER, cusion 1
Z N
8 7(2|2 LABEL 1 | choke
Wk b
9 7[1]1 BONNET 1
Krodke b ToHu b
10 711(2 BRACKET, bonnet 1
EaY 2 - PA Tl
11 8|11 COVER, belt 1
Ak H4F Fr—t
12 8/1]2 PLATE, belt guide 1
~Nbh Abogst o9
13 8116 STOPPER, belt (lower) 2
A b
M1 1|A[0(8(x|0 M BOLT, hexagon head 4
F4Z9a Tolye
M2 7/5/0/610]0 WASHER, finish 2
T4=ogira Doiy
M3 716/0/8|0|0 WASHER, sinish 1
27 2 .
M4 1/D|0[6{x|0 M SCREW, cross recessed 2
RAHY 2
M5 1|D|0[8[x|0[1[6|M | SCREW, cross recessed 4
AF—) i
M6 0|P|0|7 BALL, steel 2 | 5/16" SB-250D
7o iy
M7 0/H[0|8|x/ 0 | WASHER, plain 2
] ATV Toiy
M8 0/R|0[8]x|0 M WASHER, spring lock 4

i




7—) BIY 7L T
PULLEY & TENSION PULLEY




F— 1 BIY F i T
PULLEY & TENSION PULLEY

RIES B R E % i ) # % ﬂNoﬁ i *
No. Parts No. Parts Name Req’d Remarks
#i b
1 61294 BOLT 1 M54-816
Fat— P
2 6296 BOOT, rubber 1 M54-825
RFY) T
8 7121917 SPRING 1 60496
g F=N
4 61313[1|A PULLEY, main 1 1444, 103  |ms4-811A
Twgw A=Y I option
5 6401 PULLEY L, engine 1 59¢
gt Y L 152¢
6 64102 PULLEY L, main 1 | option
Friar TV
7 64121 PULLEY, tension 1 M8-817a
RS A33"
8 261311 P V-BELT 2 | option
V ~whk
9 2154615 V-VELT 1| LB~ SB33"
Fuiiay T—h
10 - 1811(3 ARM, tension 1 | ¥ ass'y
oy Y '
11 8|1(5 PULLEY, engine 1 | 69¢, 113.5¢
v b
M1 1 |A[0]|8]x|0]2|5[M BOLT, hexagon head 2
Fo b
M2 2|A[0|8[x[0/0[0|M NUT, hexagon 1
ZAFod V¥
M3 o|P|1{2|x|0|0|0(P RING, retaining C type 1 SRS-12

—22—




Zl—d BEE T AF
FRAME & FENDER

20 M18 M5




TJU—b B T4
FRAME & FENDER

RHES g aE 5 B A £ # ﬁNoH | #
No. Parts No. Parts Name Req'd Remarks
297 A
1 6|2/88 CLIP A 1 60346 |
I o
2 6(3/016 FENDER 1) M54-511
REwF
3 6|3[(0/8 STAND 1 M54-412a
Zg vk Er
4 631019 PIN, stand 1 M54-413
R LE ARTIWT
b 6|3[110] , SPRING, stand 1 M9-417
2B E RATY T
© 6 6(3[1|0]A SPRING, stand 1 option K-419
H5—
7. 63|11 COLLAR 8 M23-416
7 HI— 1
8 6(3[12 COLLAR 1 M23-415
FT ¥y
9 6|33|3 PIN, king 1 M26-414a
EwF FTeLTY)
10 6(3|34 HITCH ASS'Y 1 | * ass'y M9-1411a
B
¥ 11 61313410 BOLT, hexagon head 2 | M12x060
Kov b
* 12 6(3|13/4/- [0 BOLT, hexagon head 1 M12 x 040
IHRFway Foo¥ FRTI(LZE) * ass'y
13 6/38|0 FENDER ASS'Y, extension (left) 1 | option M54-512
THRFUay FLE PRUTV(S4E) * ass'y
14 6380 FENDER ASS'Y, extension (right 1 | option M54-512
FN— L=}
*15 63814 SHEET, rubber 2 | option M54-514a
£y b Fr—F+ (LZF)
*16 6(38]7 PLATE, setting (left) 1 | option M23-513
2y b Fr—F (F4HF)
7 6131818 PLATE, setting (right) 1 option M23-513.
Jaosb EsF FELTY) @as.s'y
18 6[3]o 5 HITCH ASS'Y, front 1 | (Xoo06-M54414)
04T .
© 19 6|3/9|8 PIPE 1 | option M54-416
Jark Yaqb 10 kg
20 9141212 WEIGHT, front 1 A ass'y
Ak Er
21 914(2(3 PIN, stand 1 A906309




RHES B8 EF S £ & & ﬂNﬁﬁ *
No. Parts No. Parts Name Re:;)"d Remarks
AP
22 50166 CLIP 1
A% K
23 6 41111 STAND ’. option
ZL—A
24 7(71]- |4]1]1 FRAME 1
T N K
25 7 13|11 BASE, engine 2
Hv b
©® M1 0(0|1|A|0|8 x [0 BOLT, hexagon head 7] ©=2
Fav b
M2 O|0|1|A|1|2x |0 BOLT, hexagon head 2
b b
© M3 0|0[1]A[1]2|x|0 BOLT, hexagon head 2
Fav b
© M4 0(2|2|A/1[0[x [0 BOLT, small type 1
v b
A M5 0[2|2|A|l 1| 0[ x| 0 BOLT, small type 2 | F100010060
F b
*M6 3/0|1|D|0|6{x|0 BOLT, round head=square neck 8| =4
AHN) a
*M7 05|11 [D|0|6|x|0 SCREW, pan head-cross recessed 6
Fu b
*M8 0/0|1|A|0|6|x|0 NUT, hexagon 6
Fu b
©mM9 |[N|0J0|1|A[0|8]x|0 NUT, hexagon 10 | ©@=2
Fob ¥ =0
*M10 Njojo[1[A[1]2]x]|0 NUT, hexagon 4 | ©=2
+w b
M11 0|0j2]|A[0]6]x|0 NUT, hexagon 4
+ub
M12 [N[0|0]|2|A|0|8|x|0 NUT, hexagon 5
Fo b
©Mm13 01212 1A[1]0{x|0 NUT, hexagon 1
gar¥ Fub
| *M14 3511[L10/6(x|0 NUT, wing 4
Ty Ly
M15 2/0|0[H|0[8] % 0 WASHER, plain 9
ATV Toyivy
*M16 2/2|0|R|0|6| x| O WASHER, spring lock 14 [ *=10
RTNLT Tois
oM17 2|12|10(R|0|8Ix]|0 WASHER, spring lock 15 | ©=2

—25—




AHES B & & % 0 & # ﬂNoﬁ # *
No. Parts No. Parts Name Req’d Remarks
© AFY Y Toiby @ =1
AM18 0(R|1|0{x[0 WASHER, spring lock 3 | a="2 F251510000
2FYy b B
M19 0|D|3[0[x|0 PIN, split 1




7./2{)./3‘/ 7t/7) I

TRANSMISSION ASS’Y (I)




A R I

TRANSMISSION ASS'Y (I)

TE T

I

RH#= ® a8 % 8 & & & ‘ﬂNoﬁ ]
No. Parts No. Parts Name Req'd Remarks

H b b

1 6(2(2|3 BOLT 1 M54-317
AR TN

2 62|57 SPRING 2 M7-314
Ky 55

3 6|2(6|2 PLUG, drain 1 M7-129a
=2 Nyx.

4 6|2(6(3 PACKING, case 1 M23-152
ek Nokxr D

b 6(2(6|7 PACKING D, shaft 2 M7-313a
Frr Rak

6 6121619 PACKING, drain 1 M7-118
Ay

7 6321 GLIP 1 M7-918
=R fr—

8 6/318/6 COVER, case 1
7% F—h

9 6141118 ARM, shiffer 1 M54-312a
F oD Lri—

10 6419 LEVER, change A M54-223
Fry 7

11 61433 CAP,P.T.O 1 M54-223
IS5y

12 1116 PLUG 1
D b S BN ]

13 - [3]1]1 FORK, shifter 1
Tyvary H¥—ZA (L7 )

14 - 11{1]1|-]1 CAGSE, transmission (left) 1
fovar H—2 (F4F)

15 it (2 CASE, transmission (right) 1
722 ouF

16 - [3]1]1 ROD SHIFTER 1
HA4E FL—p

17 - 13|12 PLATE, quide 1
ForP Lri— KR

18 - 13[1]3 BOSS, change lever 1
Fov b

M1 1]A|0[6(x|0 BOLT, hexagon head 15
A b

M2 1]A|0]|6(x|0 BOLT, hexagon head 3
Fav b

M3 11A]0]6 |x]0 BOLT, hexagon head 2




RbES ® & F 5 4 L % # ﬁNﬁm
No. Parts No. Parts Name Rec‘l”'d Remarks
Fav b
M4 1(A|1]0|x|0 BOLT, hexagon head 1 MB4-913
b
M5 1]A|1/0(x|0 NUT, hexagon 1
F o b
M6 2 A0|6(x|0 NUT, hexagon 20
Faob
M7 1]A|0|8|x|0 NUT , hexagon |
Fo b
M8 2|A|1|0|x|0 NUT, jam type 2
AFed Y¥
M9 OP112|x|0 RING, retaining-C type 1 SRS-12
0 V¥
M10 5|W1|2 O-RING 1 OR-12
RARF—N F—Iv
M11 0|P|0|7 BALL, steel 2 |:b18" $B.2500
RFY U Taiy "
M12 0|R|0|6]x|0 WASHER, spring lock 20
ATYLT Oy iy
M13 0|R|1|0|x|0 WASHER, spring lock 3
ATy b By
M14 0[D|3|0(x|0 PIN, split L




F & & oy sy sy 1l

TRANSMISSION ASS'Y (1)



B'Z AR gl TeodY I

TRANSMISSION ASS'Y (1)

RHEs s 8% B i & £ # ﬁNoik i *
No. Parts No. Parts Name Req'd I
24¥ P b
1 [A90BR2B]2 SHAFT, main 1 M54-211
2nd v 7Fh
2 A90BRBR SHAFT, 2nd 1 M23-265
Taoly A
3 (A9I06125 8 WASHER A 2 M7-217a
Y7k MaFs A
4 |A190/6[21614 PACKING A, shaft 2 M7-234b
A
5 [AI9]06]216 |7 PACKING 2 M7-313a
b
= 6 |Alololel27 5 SHIM reg'd
= L
7 [A9I06|2 87 PIN 2 M26-114
2097 A
8 |Al9/ol6[288 CLIP A 2 60346
] e B Ly 0S-QLEY
9 |Al9lol6 417 OIL SEAL 2 | 30551319  |30s51319
F—b X7y
10 |A|9/3]2/5/0l0 B BEARING, ball 2 | #6006 Bb 6006
=i NFY¥
11 |Al9(3]|25/0(0 [k BEARING, ball 1 | #6003 Bb6003
T Ry o
12 |Al9(3]2]5/0(2 |A BEARING, ball 1 | #6202 Bb 6202
F40 -
13 |Al9[3]2]5]1]0lR OIL SEAL 1 | sc 15357 S
FA4N =
14 |al9|3]2l5|1]os OIL SEAL 1 | sc17357 prra
Ve 7 b ok
15 [m[1]3] [1]2]1]A PACKING, shaft 2
e Zb NuFx
16 |M|1]3]- [1]2[1]Al- |1 PACKING, shaft 2
Fia
17 IM|2{3]- |2/5]6 BUSHING 2
18t 2 7F X
18 [M[7]7]- |2]1]1 GEAR, 1st shaft 1| 14T
2nd vy 7 b Xy
19 [M[7[7]- |2[1]|2 GEAR, 2nd shaft .| 79T, 370
8rd %7 b
20 (MI7171- 2|13 SHAFT, 3rd 1
3rd 7t ¥y FELTY ® ass'y
21 M|7]71 [2]1]4 GEAR ASS'Y, 3rd shaft 1 | 50T, 10T




AHES B & & % ® & £ ﬂNoﬁ % *
No. Parts No. Parts Name Req’d Remarks
75—
© 22 2115 COLLAR, 3rd shaft 1

Twiy 12¢

23 2|1|6 WASHER 12¢ 2
FIZAN TEFY

24 21117 AXLE ASS'Y 1| 23T
= —Fn RFY s

25 6(2|0(1(0 BEARING, needle 2 | KT-162010
a—3 F,

26 4|0/4|4 CHAIN, roller 1 | 4/8" 44L HH
Fw b

M1 1|A[1/2[x|0 NUT, hexagon 2
A

M2 2|A|1]0|x|0 NUT, jam type 2
AFe T N¥

M3 OPI35|x|0 RING, retainning-C type 2 SRR-35
AFuTd Y

M4 OPI5|5|x |0 RING, retaining-C type 2 SRR-55
RNV Y Tuie

M5 0|R| 10| x| O WASHER, spring lock 2
ATNV Y Tuiy

M6 0|R[1]|2|x|0 WASHER, spring lock 2
_-"._

M7 5(B|0|5(x(0 KEY, sunk 1 M7-814




=) FELTY

TOOL ASS'Y




=) FTELTY

TOOL ASS'Y
RHES ® o &F 5 5 & £ mNoﬁ i =
No. Parts No. Parts Name Req’d Remarks
K48 Fu b
1 2|6(1]8 KIT, driver 1
Hol 2 AsrSF 10x 12
2 5(6/9/0 SPANNER, box 1 (engine part)
Hoh R AF 21
3 212|194 SPANNER,box 1 (engine part)
kZ408 ®
4 31077 DRIVER 1 | (engine part)
2t 12x 14
5 0{2(5|9 SPANNER 1 | (engine part)
W= N
6 4|5(5(1 BAG, tool 1 {engine part)
A
M1 1|C|{1|0[x|0 SPANNER, open end 1
AT
M2 1|C[1(7[x]|0 SPANNER, open end 1




NEN FEUTY
HANDLE ASS'Y

g




NoR FETY

HANDLE ASS'Y

Rui%s ®&E B 2 & & # nu .
No. Parts No. Parts Name Req’d Remarks
PIuF L
1 6|3|6/1 LEVER, clutch 1
e
2 6(3|6|1 GLIP 2 60420
20y b Ls—
3 2|0|1(6|3 LEVER, throttle 1
N F
4 6(3(1 BAND 2
rasy
5 6(1|1 HANDLE 1
nF Ha—
6 6|1(2 COVER, handle 1
Ny b F—=Fu
74 613 TABLE, handle 1
AR FIh e b
8 61(4 BRACKET, handle 1
AT
9 6/1/5 KNOB 1
Touiry
10 6|1|6 WASHER 1
5.7 -
11 - 16]11(7 LEVER, clamp 1
nFw Fivk
12 6(1(8 BOLT, handle 1
‘ ZN B
13 61119 LABEL B 1
S~k
14 6120 LABEL 1
K—Fr T4%
15 8|14 WIRE,bowden 1
Avy by 74¥
16 113[1]2 WIRE, throttle 1
Rbyd RA9F
17 1.13[1[3 SWITCH, stop 1
#Hav b
18 1/Al1|0|x|0/2|0M BOLT, hexagon head 4
v b
M2 1]A[1]2{x[0/9|0|M BOLT, hexagon head 1
AH ) a
M3 1|D/0[5{x|0][1|0M SCREW'’, cross recessed 4
+w b
M4 1 1(2|x|0/0]0 M NUT, hexagon 1

—38—




RHES 5 &% % 8 & £ K e
No. Parts No. Parts Name Reg"d Remarks
Doy
M5 0[H(O|5|x(0 WASHER, plain 4
Tuity
M6 0|H|1|2|x|0 WASHER, plain 1
ATV T Ty
M7 0|R|0|5|x|0 WASHER, spring lock 4
ATV T Dy
M8 0|R|1{0|x|0 WASHER, spring lock 4
ATV Y Dy
M9 0|R|1|2|x|0 WASHER, spring lock 2
ATV Ty
M10 0|R|1{4|x|0 WASHER, spring lock 1

—35=




1759 9R
INDEX FOR PARTS



INDEX

EITRE: ke G S BmES e

Parts No. Page Parts No. Page Parts No. Page
A001W14 i A906334-03 24 B001 A08x016 M 20
A905743 20 A906334-05 24 B001A08x025M 22
A906223 28 A906361 38 B001 A08x050M| 25
A906232 32 A906363 38 B001A10x020M 38
A906233 32 AD06380-1 24 B001A10x035M 29
A906257 20, 28 A906380-9 24 B001A12x030M 25
A906258 32 A906384 24 B001A12x035M 25
A906262 28 A906386 28 B001A12x090M 38
A906263 28 A906387 24 B001C06x030 i
A906264 32 A906388 24 B022A10x045M 25
A906267 28, 32 A906395 24 B022A10x060Z 25
A906269 28 A906398 24 B071A05x070 8
A906275 32 A906401 22 B071 A08x016 8
A906287 32 A906402 22 B081A06x016 8
A906288 24,32 A906417 32 B091A06x012 8
A906294 22 A906418 28 B301D06x014M 25
A906296 22 A906419 28 BG01425 3
A906297 22 A906421 22 BG01433 3
A906306 24 A906433 28 BG01474 3
A906308 24 A932500B 32 BG01475 3
A906309 24 A932500K 32 BG04168 3
A906310 24 AB32502A 32 E-320163 38
A906311 24 A932519R 32 F257506000 20
A906312 24 A9325198 32 257508000 20
A906319A 20 A932531P 22 FN11223 3
A906319B 20 A932546S 22 FN14784 3
A906321 28 A932618 36 FN15690 3, 36
A906325 20 AD99422 24 FN15746 3
A906327 20 A999423 24 FN15989 3
A906331A 22 B001A06x014M 28 FR18067 3
AD06333 24 B001A06x016 28 FR18076 3
A906334 24 B001A06x018 28 FR18082 3

—41-




INDEX

HBmES - i 5 Hely Mo S H—
Parts No. Page Parts No. Page Parts No. Page
FR18429 3 FR42203 4 FR53004xx016 12
FR18544 3 FR42204 4 FR53004xx017 12
FR41231 3 FR42206 4 FR53004xx023 12
FR41238 3 FR42227 5 FR53004xx024 12
FR41494xx015 3 FR42261A~D 5 FR53004xx025 12
FR41496 3 FR42262A~D 5 FR53004xx010 12
FR41498A 3 FR42294 5,36 FR53004Ax011 12
FR41504 3 FR42665 5 FR53004Ax012 12
FR41506 4 FR4267Txx004 5 FR53004Ax026 13
FR41510 4 FR42677xx005 5 FR53006 6
FR41511 4 FR42677xx006 5 FR53030 6
FR41512 4 FR42677Txx007 5 FR53031B 6
FR41518 4 FR42679 5 FR53033 6
FR41802B 4 FR42734 5 FR53034 6
FR41803B 4 FR42809 5 FR53039 6
FR41828 4 FR429317 5 FR53133 6
FR41830 4 FR42962 5 FR53141xx002 16
FR41845 4 FR43077 5, 36 FR53141xx003 16
FR41873A 4 FR43217 5 FR53141xx004 16
FR41900 4 FR44021 5 FR53141xx005 ‘16
FR419089 4 FR44025 5 FR53141xx006 16
FR41983 4 FR44091A 5 FR53141xx007 16
FR41990 4 FR44820 5 FR53141xx008 16
FR42121xx009 12 FR50259 5,36 FR53141xx009 16
FR42121xx012 12 FR53002 6 FR53141xx010 16
FR42121xx013 12 FR53003 6 FR53143 16
FR42121xx014 12 FR53004xx004 12 FR53506 6
FR42121xx020 12 FR53004xx005 12 FR53507 6
FR42121xx033 12 FR53004xx006 12 FR53509 6
FR42121xx015 12 FR53004xx007 12 FR53514 6
FR42190D 4 FR53004xx008 12 FR53530A 6
FR42202 4 FR53004xx014 12 FR53532 6




INDEX

Hm%E 5 R BmE 5 R Mam®E s i
Parts No. Page Parts No. Page Parts No. Page
FR53534 6 |HO081A06x010 8 | M77-612 38
FR53536 6 |HO81A06x016 8 | M77-613 38
FR53541 6 |H081D04x008 8 | M77-614 38
FR53544 6 |H081D04x012 8 | M77-615 38
FR53546 6 |H081D04x024 8 | M77-616 38
FR53547 6 |H111D05x010M 38 | M77-617 38
FR53549 7 |H111D06x012M 20 | M77-618 38
FR53550 7 |H111D08x016M 20 | M77-619 38
FR53560xx002 13 |H50166 25 | M77-620 38
FR53560xx01 3 13 |M13-121A 32 | M77-711 20
FR53560C 7 [M13-121A-1 32 | M77-712 20
FR53560Cx003 | 13 |M23-256 32 | M77-811 20
FR53581 7 |M39-713 20 | M77-812 20
FR53582 7 |M49-631 38 | M77-813 22
FR53584 7 |M60-116 28 | M77-814 38
FR53610 7 |M62-411 25 | M77-815 22
FR53611 7 [M62-722 20 | M77-816 20
FR53613 7 |M75-311 28 | M77-1311 25
FR53614 7 IM77-111-1 28 | M77-1312 38
FR53616B 7 IM77-111-2 28 | M77-1313 38
FR53620 7 IM77-211 32 | NB162010 33
FR53621 7 |[M77-212 32 | N0O1 A0 8
FR53629 7 [M77-213 32 | Noo1AO6x000M | 25
FR53630 7 |M77-214 32 | Noo1A08 8
FR53632 16  [M77-215 33 | N0OO1A08x000M | 25
FR53638A 7 M77-216 33 | NOO1A10x000M | 29
FR53641 7 [M77-217 33 | NOO1A12x000M [25, 33
FR536173 7 M77-311 28 38
FR64551 7,36 [M77-312 28 | N0O02A06x000M |[25, 29
H051D04x008 8 |mM77-313 28 | N002A08x000M [22, 25
H051D04x040 8 |M77-411 25 | NO11A08x000M | 29
HO51D06x016M | 25  |M77-611 38 | Noi2A10x000M | 29




INDEX

BEHES e o & 5 ey, WRE S e
Parts No. Page Parts No. Page Parts No. Page
N022A10x000M 25 ZZ70003B 9
N3511L.06x000M 25 ZZ'70010xx035 9
P002W45x125 8 Z.770011xx016 9
P050Y04x340 8
RC-4044 33
R001C10x013M 36
R001C17x019M 36
S5111x62x030 8
S500P05 8
S510P12x000P 22,29
S520P35x000P 33
S520P55x000P 33
S655W12 29
S800P07 20, 29
W200H06 8
W200H08x000M | 20, 25
W200H12x000M 39
W205H04 ]
W205H06 9
W205H08 9
W220R05x000M 39
W220R06 9
W220R06x000M | 25, 29
W220R08 9
W220R08x000M | 20, 25
W220R10x000M | 26, 29
33,39
W220R12x000M | 33, 39
W220R14x000M 39
W405B05x040 33
W500D30x020M | 26, 29
W620D03x010 9

—44—




